KOBALL

ITEM #0961393

2 DRAWER
WORKBENCH

MODEL #SHS2DWBPC18
Frangais p. 15
Espafol p. 29

ATTACH YOUR RECEIPT HERE

Serial Number

Purchase Date

O

AB171057

Questions, problems, missing parts? Before returning to your retailer, call our
customer service department at 1-888-3KOBALT (1-888-356-2258), 8 a.m. - 8 p.m., EST,

Monday - Friday.



TABLE OF CONTENTS

Package Contents . . . ... e e 3
Hardware Contents . . .. .. ... 4
Safety Information . . .. ... 4
Preparation. . . ... e 5
Assembly Instructions . . ... ... . e 5
Care and Maintenance. . . . . .. ... .. . 13
Troubleshooting . . . .. .. e 13
3-Year Limited Warranty . . .. ... . 14
Replacement Parts List. . . ... ... 14



PACKAGE CONTENTS

PART DESCRIPTION QUANTITY PART DESCRIPTION QUANTITY
1L Rear leg (left) 1 17L Storage cage side panel (left) 2
2L Front leg (left) 1 18R Storage cage side panel (right) 1
3 Side panel (left) 1 19 Gas lift 2
4 Side panel (right) 1 20 Storage cage lid 1
5R Rear leg (right) 1 21 Light support bracket 2
6R Front leg (right) 1 22 Light power cord 1
7L Drawer slide panel (left) 1 23 Light 1
8R Drawer slide panel (right) 1 24 Storage cage bottom panel 1
9 Slide support (intermediate) 1 25 Pegboard 1
10 Bottom frame (front & rear) 1 26 Wooden table top 1
11 Front panel 1 27 Power Strip 1
12 Back panel 1 28 Hanging Hook 5
13 Drawer body (small) 2 29 Lid Handle 1
14 Drawer front (small) 2




HARDWARE CONTENTS (shown actual size)

A @ o) EE
D omm S m) 6 o ©® wi ||l @)

M6x10 mm Screw M4x6 mm Screw M4x10 mm Screw M4x8 mm Screw M6x10 mm Screw
Qty. 44 Qty. 23 Qty.2 Qty. 2 Qty. 8

A SAFETY INFORMATION

Please read and understand this entire manual before attempting to assemble, operate or install the
product.

A DANGER: ELECTRICAL SHOCK HAZARD. Do not plug the cord into an outlet with wet
hands. Do not use this tool chest near a bathtub, shower or swimming pool. Follow this manual for
recommended usage.

A WARNING: Read all safety warnings and all instructions. Failure to follow all warnings and
instructions may result in electric shock, fire and/or serious injury. Save all warnings and instructions
for future use.

A WARNING: KEEP CHILDREN AWAY from item at all times.

A WARNING: DO NOT stand on this product. You may fall which could cause personal injury and
product damage.

A WARNING: DO NOT step in the drawers. You may fall which may cause personal injury or
product damage.

CAUTION: DO NOT open more than one drawer at a time.
CAUTION: DO NOT mount this product on a truck bed or any other moving object.

CAUTION: DO NOT alter this product in any manner. For example, do not weld external lock bars or
attach electrical equipment.
CAUTION: The maximum weight for each drawer should NOT exceed 100 Ibs.

PREPARATION

Before you begin the assembly of this product, ensure that all parts are present. Compare all parts
with the package contents list and hardware contents list above. If any part is missing or damaged, do
not attempt to assemble the product.

Estimated Assembly Time: 90 minutes
Tools Required for Assembly (not included): Phillips Screwdriver



ASSEMBLY INSTRUCTIONS

Important: Do not overtighten the screws as this may result in stripping them. After the workbench is

completely assembled, fully tighten each screw.

1. Attach the left rear leg (1L) and the left front leg (2L)
to bottom frame (10) using screws (AA). On the bottom
frame (10), ensure the edge with the hole is facing down.

Hardware Used

@ M6x10 mm «8
Screw

2. Attach the rear leg (5R) and the right front leg (6R)
to bottom frame (10) using screws (AA).

Hardware Used

M6x10 mm
@ "I S s

3. Align the left drawer slide panel (7L) with the pre-
drilled holes on the left legs, ensuring the slides are
toward the front of the unit. Attach using screws (EE).

Hardware Used

@ M6x10 mm Dmmm @ x4
Screw

AV

N\ L

v e —
\ . -

i

o
[~




ASSEMBLY INSTRUCTIONS

4. Align the side panel (3) with the pre-drilled holes on the n
left legs and attach using screws (AA).

Hardware Used

M6x10 mm
@ “uu G5 e

5. Align the drawer slide panel (8R) with the pre-drilled B
holes on the right legs and attach using screws (EE).

Hardware Used

@ M6x10 mm Dmmmﬂ @ « 4
Screw

6. Align the side panel (4) with the pre-drilled holes on the n
right legs and attach using screws (AA).

Hardware Used

M6x10 mm
@ " mm G5 e




ASSEMBLY INSTRUCTIONS

7. Attach the back panel (12) to the left rear leg (1L)
and right rear leg (5R) using screws (AA).

Hardware Used

@ M6x10 mm 4
Screw

Note: align back panel as shown with slots pointing
downwards.

8. Attach the front panel (11) to the left front leg (2L)
and right front leg (6R) using screws (AA).

Hardware Used

@ M6x10 mm 4
Screw

9. Secure the intermediate slide support (9) to the
back panel (12) by inserting screws (AA) through
the slide support (9) and into the back panel (12).

Hardware Used

4136

@ M6x10 mm 4
Screw




ASSEMBLY INSTRUCTIONS

10. Secure the intermediate slide support (9) to the
front panel (11) by inserting screws (AA) through
the slide support (9) and into the front panel (11).

Hardware Used

@ M6x10 mm «2
Screw

11. Place the wooden table top (26) on the workbench

12. Lay small drawer (13) on a flat surface. Fold up sides of
the drawer, then fold up the back side. Insert screws (BB)
into back of drawer on both sides to secure back panel to
the sides of the drawer (as shown). Repeat with second

drawer.

Hardware Used

M4x6 mm (]m @ 12
Screw




ASSEMBLY INSTRUCTIONS

13. Toinsert drawers, extend the drawer slides to their full

extension. Align the drawer with the extended slides.

Insert the extended slides into the slide supports on
both sides of the drawer. Without exerting undue
pressure on the drawer, slowly and evenly push the

drawer into the workbench. Once inserted, completely

close the drawer to set the slides in their regular
operating position.

Note: The drawer will stop initially at the detent on the

drawer slide. Apply even pressure against the front
of the drawer to engage the detent. Do not slam the

drawer shut.

14. Insert the storage cage bottom panel (24) into the
three keyhole slots on the front of the pegboard (25).
Slide the storage cage bottom panel (24) to the right
to lock in place.

15. Insert the left storage cage side panel (17L) into the
keyhole slot on the left side of the pegboard (25).
Slide the left storage cage side panel (17L) down
until it meets the storage cage bottom panel (24).

Repeat this step for the right storage cage side panel

(18R).




ASSEMBLY INSTRUCTIONS

16. Secure the left and right storage cage side panels m
(17L and 18R) with screws (AA) & (BB).

Hardware Used

M6x10 mm
Screw

M4x6 mm
Screw

BB

17. Align the lid handle (29) to the storage cage lid (20) .
and secure in place with the screws (CC). 17
Align the hinged edge of the storage cage lid (20)
with the top of the pegboard (25). Secure using
screws (CC). Secure the lid handle (29) to the storage
cage lid (20) with the screws (CC).

Hardware Used

M4x6 mm (ﬂmm @ 5
Screw

M4x10 mm
@ Screw Iy @ X2

18. Open cage lid. Remove pre-installed screws located m
in the brackets on the inside of the lid (20) and the side
panels (17L & 18R). Install the gas lifts (19) using
the screws.

Note: The larger end of the gas lift (19) should be
attached to the bracket on the lid (20) and the
smaller end should be attached to the side
panel (17L and 18R).

10



ASSEMBLY INSTRUCTIONS

19. Attach the pegboard (25) to the left rear leg (1L) and
the right rear leg (5R) using screws (AA).

Hardware Used

M6x10 mm '
© - S

20. Attach the light support brackets (21) to the underside
of the storage cage bottom panel (24) using screws (DD)
packaged with the light support bracket (24). The light
support bracket (24) is packed in the box with the
light (23).

Hardware Used

@ M4x8 mm Dmmmm 2
Screw

21. Install the light (23) into the light support brackets (21). m

11



ASSEMBLY INSTRUCTIONS

22. Feed the light power cord (22) through the grommet in m
the pegboard (25). Plug the light power cord (22) into
the light (23).

23. Insert the power strip (27) and the hook (28) to the side
panel.

12



CARE AND MAINTENANCE

Cleaning

1. Clean using a mild liquid soap, rinse with clean water and dry thoroughly. Do not clean with

abrasive detergents.

2. Clean off water or other liquids spilled or splashed on the workbench immediately and dry the

unit thoroughly.
3. Keep your workbench covered to protect it from dust and moisture that could potentially damage
the unit.
TROUBLESHOOTING
PROBLEM POSSIBLE CAUSE CORRECTIVE ACTION

The tools plugged into the
power strip do not work.

The power cord plugs are
loose.

Ensure the power cord plugs
are plugged in properly.

The lamp light is flickering.

The lamp tube is old.

Replace the lamp tube.

The light does not work.

1. The lamp plug is loose.

2. The lamp tube is old.

1. Ensure the power cord plug is
plugged in properly.

2. Replace the lamp tube.

Large drawer is tight going

appears to be too wide for
the opening.

in to the workbench. Drawer

Parts 8L and 9R may have
been installed on the wrong
sides of the workbench.

Refer back to steps 3 and 4.
Notice that 7L has been

attached to the workbench leg 1L
and 2L in step 3. Part 8R will be
attached to the leg 5R and 6R
on the opposite side.

Large drawer falls from
workbench as the drawer
is opened.

Drawer rails on sides of
drawer are not interlocking
with the ball-bearing drawer
slides.

Refer back to step 15. It’s helpful
to slide the ball-bearing cassette
to the front of the drawer slide
before inserting the drawer.

As you-re pushing the drawer

in, place your fingers near the
end of the drawer slide, apply
gently pressure in so the drawer
slide maintains contact with the
drawer rail.

Workbench does not set
evenly on all 4 legs.

During assembly, parts
attached to legs were
tightened down instead of
at time of final assembly.
Workbench has been placed
on an uneven surface

Loosen the screws threaded into
the leg sallowing the parts to
settle down against the floor.
RE-tighten all screws.

Move workbench to an even
surface.

13




3-YEAR LIMITED WARRANTY

This item carries a 3-year warranty from the date of purchase against defective parts and workmanship.
Warranty does not cover damage due to mishandling or abuse. This warranty gives you specific legal

rights, and you may have other rights that vary from state to state.

REPLACEMENT PARTS LIST

For replacement parts, call our customer service department at 1-888-3KOBALT (1-888-356-2258),
8 a.m. - 8 p.m., EST, Monday - Friday.

PART DESCRIPTION PART ID PART DESCRIPTION PART ID
1L Rear leg (left) 510-1L 17L Storage cage side panel (left) 510-17L
2L Front leg (left) 510-2L 18R Storage cage side panel (right) 510-18R
3 Side panel (left) 510-3 19 Gas lift WBGL
4 Side panel (right) 510-4 20 Storage cage lid 510-20
5R Rear leg (right) 510-5R 21 Light support bracket WBLSB
6R Front leg (right) 510-6R 22 Light power cord WBPCB
7L Drawer slide panel (left) 510-7L 23 Light WBLIGHTB
8R | Drawer slide panel (right) 510-8R 24 Storage cage bottom panel 510-24
9 Slide support (intermediate) 510-9 25 Pegboard 510-25
10 Bottom frame (front & rear) 510-10 26 Wooden table top 510-26
11 Front panel 510-11 27 Power Strip MPSupply
12 Back panel 510-12 28 Hanging hook Wbhooks
13 Drawer body (small) 510-13 29 Lid handle Wbhandle
14 Drawer panel (small) 510-14

14

Printed in China




ARTICLE #0961393

ETABLI A
— 2 TIROIRS

MODELE #SHS2DWBPC18

JOIGNEZ VOTRE RECU ICI

Numeéro de séri e

Date d’achat

Des questions, des probléemes, des piéces manquantes? Avant de retourner I'article au

détaillant, communiquez avec notre service a la clientéle au 1 888 3KOBALT (1 888 356-2258),
entre 8 h et 20 h (HNE), du lundi au vendredi.



TABLE DES MATIERES

Contenude 'emballage. . . . ... .. 17
Quincaillerie INCIUSE. . . . ... 18
CoNSIgNEs de SECUNMEE. . . ... .o e e 18
Préparation. . . ... ... e 19
Instructions pour 'assemblage . . . ... . . e 19
Entretien. . . 27
DpaNNage. . . . .ot e e e 27
Garantie lImit€e . . . . ... 28
Piéces derechange. . . ... 28

16



CONTENU DE LEMBALLAGE

PIECE DESCRIPTION QUANTITE | PIECE DESCRIPTION QUANTITE
1L Pied arriére (gauche) 1 17L Panneau latéral du casier de rangement(gauche) 2
2L Pied avant (gauche) 1 18R Panneau latéral du casier de rangement (droit) 1

3 Panneau lateral (gauche) 1 19 Piston au gaz 2
4 Panneau lateral (droit) 1 20 Couvercle du casier de rangement 1
5R Pied arriere (droit) 1 21 Support du luminaire 2
6R Pied avant (droit) 1 22 Cordon d’alimentation du luminaire 1
7L Panneau a glissiére du tiroir (gauche) 1 23 Luminaire 1
8R Panneau a glissiere du tiroir (droit) 1 24 Panneau inférieur du casier de rangement 1
9 Support de glissiere (intermédiaire) 1 25 Panneau perforé 1
10 Cadre inférieur (avant et arriére) 1 26 Plateau en bois 1
11 Panneau supérieur 1 27 Barre d’alimentation 1
12 Panneau arriére 1 28 Crochet 5
13 Corps du tiroir (petit) 2 29 Poignée du couvercle 1
14 Panneau frontal du tiroir (petit) 2

17



QUINCAILLERIE INCLUSE

& cC ® @
o) B m) S m e [

Vis M6 de 10 mm Vis M4 de 6 mm Vis M4 de 10 mm Vis M4 de 8 mm Vis M6 de 10mm
Qté :## Qte :I" Qté: 2 Qté: 2 Qté :8

CONSIGNES DE SECURITE

Assurez-vous de lire et de comprendre l'intégralité du présent manuel avant de tenter d’assembler,
d’installer ou d'utiliser 'article.

DANGER : RISQUE DE CHOC ELECTRIQUE. Ne branchez pas la fiche sur une prise si vous
avez les mains mouillées. N'utilisez pas ce coffre a outils a proximité d’'une baignoire, d’'une douche
ou d’'une piscine. Consultez ce manuel pour connaitre les usages appropriés.

A AVERTISSEMENT : Lisez tous les avertissements et toutes les instructions. Le non-respect des
avertissements et des instructions peut entrainer un choc électrique, un incendie ou des blessures
graves. Conservez tous les avertissements et toutes les instructions pour un usage ultérieur.

A AVERTISSEMENT : Gardez l'article hors de la portée des enfants en tout temps.

A AVERTISSEMENT : Ne vous tenez PAS debout sur ce produit. Vous pourriez tomber et vous
blesser ou endommager le produit.

A AVERTISSEMENT : SOYEZ PRUDENT lorsque vous ouvrez plusieurs tiroirs. Le produit pourrait
étre instable, basculer et causer des blessures ou des dommages.

A AVERTISSEMENT : Ne vous tenez PAS debout dans les tiroirs. Vous pourriez tomber et vous
blesser ou endommager le produit.

ATTENTION: N'ouvrez PAS plusieurs tiroirs a la fois.

ATTENTION: Ne posez PAS ce produit sur la plate-forme d’une camionnette ou sur toute autre
surface mobile.

ATTENTION: Ne modifiez PAS ce produit de quelque fagon que ce soit. Evitez, par exemple,

de souder les barres de verrouillage externes ou de fixer des appareils électriques au produit.

ATTENTION: La charge de chaque tiroir ne doit pas dépasser 45,36 kg.

PREPARATION

Avant de commencer 'assemblage du produit, assurez-vous d’avoir toutes les piéces. Comparez toutes
les pieces avec la liste du contenu et celle de la quincaillerie ci-dessus. S'’il y a des piéces manquantes

ou endommagées, ne tentez pas d’assembler I'article.
Temps d’assemblage approximatif : 120 minutes

Outils nécessaires pour I'assemblage (noninclus): tournevis cruciforme

18



QUINCAILLERIE INCLUSE

@ &® ® @
P & m) @ m ¢ = [mE

Vis M6 de 10 mm Vis M4 de 6 mm Vis M4 de 10 mm Vis M4 de 8 mm Vis M6 de 10mm
Qté 144 Qté : 23 Qté: 2 Qté: 2 Qté:8

CONSIGNES DE SECURITE

Assurez-vous de lire et de comprendre l'intégralité du présent manuel avant de tenter d’assembiler,
d’installer ou d’utiliser l'article.

DANGER : RISQUE DE CHOC ELECTRIQUE. Ne branchez pas la fiche sur une prise si vous
avez les mains mouillées. N'utilisez pas ce coffre a outils a proximité d’'une baignoire, d’'une douche
ou d’'une piscine. Consultez ce manuel pour connaitre les usages appropries.

A AVERTISSEMENT : Lisez tous les avertissements et toutes les instructions. Le non-respect des
avertissements et des instructions peut entrainer un choc électrique, un incendie ou des blessures
graves. Conservez tous les avertissements et toutes les instructions pour un usage ultérieur.

A AVERTISSEMENT : Gardez l'article hors de la portée des enfants en tout temps.

A AVERTISSEMENT : Ne vous tenez PAS debout sur ce produit. Vous pourriez tomber et vous
blesser ou endommager le produit.

A AVERTISSEMENT : SOYEZ PRUDENT lorsque vous ouvrez plusieurs tiroirs. Le produit pourrait
étre instable, basculer et causer des blessures ou des dommages.

A AVERTISSEMENT : Ne vous tenez PAS debout dans les tiroirs. Vous pourriez tomber et vous
blesser ou endommager le produit.

ATTENTION: N’ouvrez PAS plusieurs tiroirs a la fois.

ATTENTION: Ne posez PAS ce produit sur la plate-forme d’'une camionnette ou sur toute autre
surface mobile.

ATTENTION: Ne modifiez PAS ce produit de quelque fagon que ce soit. Evitez, par exemple,

de souder les barres de verrouillage externes ou de fixer des appareils électriques au produit.

ATTENTION: La charge de chaque tiroir ne doit pas dépasser 45,36 kg.

PREPARATION

Avant de commencer 'assemblage du produit, assurez-vous d’avoir toutes les piéces. Comparez toutes
les piéces avec la liste du contenu et celle de la quincaillerie ci-dessus. S’il y a des pieces manquantes

ou endommagées, ne tentez pas d’assembler I'article.
Temps d’assemblage approximatif : 120 minutes

Outilsnécessairespourl’assemblage(noninclus): tournevis cruciforme

18



INSTRUCTIONS POUR L’ASSEMBLAGE

Important : Ne serrez pas trop les vis, car vous risquez de les endommager. Une fois I'établi
totalement assemblé, vissez fermement toutes les vis.

1. Fixez le pied arriére gauche (1L) et le pied avant n
gauche (2L) au cadre inférieur (10) a l'aide de vis (AA).
Assurez-vous que le cété du cadre inférieur (10) muni
de trous est orienté vers le bas.

Quincaillerie utilisée

@ Vis M6 de 8
10 mm

2. Fixez le pied arriére droit (5R) et le pied avant E
droit (6R) au cadre inférieur (10) a I'aide de vis (AA).

Ry
[

Quincaillerie utilisée /@

Vis M6 de
@ Vi &5

)
~7

3. Alignez le panneau a glissiére gauche du tiroir (7L0)
sur les trous prépercés sur les pieds gauches, en
vous assurant que les glissiéres sont orientées vers
le devant de I'établi. Fixez-le a I'aide de vis (EE).

Quincaillerie utilisée

Vis M6 de
10 mm Dmmm @ x4

19




INSTRUCTIONS POUR L’ASSEMBLAGE

4. Alignez le panneau latéral (3) sur les trous prépercés n
sur les pieds gauches et fixez-le a I'aide de vis (AA).

Quincaillerie utilisée

Vis M6 de
@ e G e

5. Alignez le panneau a glissiére du tiroir (8R) sur les H
trous prépercés sur les pieds droits et fixez-le a 'aide
de vis (EE).

Quincaillerie utilisée

Vis M6 de
10 mm [W @ x4

6. Alignez le panneau latéral (4) sur les trous prépercés
sur les pieds droits et fixez-le a I'aide de vis (AA).

Quincaillerie utilisée

Vis M6 de
S Mo mm &

20



INSTRUCTIONS POUR L’ASSEMBLAGE

7. Fixez le panneau arriere (12) au pied arriére gauche
(1L) et au pied arriere droit (5R) a 'aide de vis (AA).

Quincaillerie utilisée

Vis M6 de 4
10 mm X

Remarque : Alignez le panneau arriere dans la position
illustrée, les fentes orientées vers le bas.

8. Fixez le panneau avant (11) au pied avant gauche
(2L) et au pied avant droit (6R) a I'aide de vis (AA).

Quincaillerie utilisée

Vis M6 de
4

9. Fixez le support a glissiére intermédiaire (9) au
panneau arriere (12) en insérant les vis (AA) dans le
support a glissiére (9) et dans le panneau arriere (12).

Quincaillerie utilisée

Vis M6 de w4
10 mm

21




INSTRUCTIONS POUR L’ASSEMBLAGE

10. Fixez le support a glissiére intermédiaire (9) au
panneau avant (11) en insérant les vis (AA) dans le
support a glissiére (9) et dans le panneau avant (11).

Quincaillerie utilisée

Vis M6 de
2
@ i (w5 »

11. Placez le plateau en bois (26) sur I'établi et fixez-le.

12. Placez le petit tiroir (13) sur une surface plane. Repliez
chaque cbté du tiroir, puis repliez I'arriére. Insérez des
vis (BB) dans le panneau arriere, de chaque c6té, afin
de fixer le panneau arriére aux cdtés du tiroir
(comme illustré). Fixez le panneau frontal du petit tiroir
(14) sur le devant du corps du tiroir (13) a l'aide de vis
(CC). Insérez les vis inférieures par le devant, puis
insérez les vis supérieures par l'intérieur du tiroir.
Répétez les mémes étapes pour le deuxiéme tiroir.

Quincaillerie utilisée

wwe (G e

22



INSTRUCTIONS POUR L’ASSEMBLAGE

13. Pour insérer les tiroirs, étirez les glissiéres de tiroir au m
maximum. Alignez le tiroir sur les glissieres étirées.
Insérezles glissiéres étirées dans les supports a
glissiére des deux cotés du tiroir. Sans appliquer une
trop forte pression sur le tiroir, poussez-le lentement
et également dans I'établi. Une fois le tiroir inséré,
fermez-le complétement pour que les glissiéres soient
placées dans leur position de fonctionnement normal.

Remarque : Le tiroir arrétera d’abord au verrou de la
glissiére du tiroir. Appliquez une pression égale sur le
devant du tiroir pour qu’il s’enclenche dans le verrou.
Ne claquez pas le tiroir.

14. Insérez le panneau inférieur du casier de rangement m
(24) dans les trois encoches en trou de serrure du
devant du panneau perforé (25). Faites glisser le
panneau inférieur du casier de rangement (24) vers
la droite pour le fixer en place.

15. Insérez le panneau latéral gauche du casier de m
rangement (17L) dans I'encoche en trou de serrure
du cété gauche du panneau perforé (25). Faites glisser
le panneau latéral gauche du casier de rangement
(17L) vers le bas jusqu’a ce qu’il s’appuie sur le
panneau inférieur du casier de rangement (24).
Répétez cette étape pour le panneau latéral droit du
casier de rangement (18R).

23



INSTRUCTIONS POUR L’ASSEMBLAGE

16.

Fixez les panneaux latéraux gauche et droit du casier
de rangement (17L et 18R) a l'aide de vis (AA et BB).

Quincaillerie utilisée

17.

Vis M6 de @ X 2
10 mm

Vis M4 de
BB & mm M @ X 6

Alignez la poignée du couvercle (29) sur le couvercle
du casier de rangement (20) et fixez-la en place a
I'aide de vis (CC). Alignez I'extrémité a charniére du
couvercle du casier de rangement (20) avec le dessus
du panneau perforé (25). Fixez le tout a I'aide de vis
(CC). Fixez la poignée du couvercle (29) sur le
couvercle du casier de rangement (20) a l'aide de

vis (CC).

Quincaillerie utilisée

17.

@™ Vis M4 de (ﬂmmm @ 5
6 mm

Vis M4 de
10 mm mm &5 x2

Ouvrez le couvercle du casier. Retirez les vis
préinstallées sur les supports qui se trouvent a l'intérieur
du couvercle (20) et sur les panneaux latéraux (17L et
18R). Installez les pistons au gaz (19) a l'aide des vis.

Remarque: Fixez I'extrémité large du piston au gaz (19)

au support sur le couvercle (20) et fixez
I'extrémité étroite du piston au panneau
latéral (17L et 18R).

24




INSTRUCTIONS POUR L’ASSEMBLAGE

19. Fixez le panneau perforé (25) au pied arriere gauche m
(1L) et au pied arriere droit (5R) a 'aide de vis (AA).

Quincaillerie utilisée

Vis M6 de X 4
10 mm

20. Fixez les attaches du luminaire (21) au dessous du
panneau inférieur du casier de rangement (24) a l'aide
des vis (DD) qui se trouvent dans le méme emballage
que l'attache du luminaire (24). Les attaches du
luminaire (24) sont emballées dans la boite qui contient
le luminaire (23).

Quincaillerie utilisée

Vis M4 de Dmm
X 2
8 mm

21. Installez le luminaire (23) dans les attaches du
luminaire (21).

25



INSTRUCTIONS POUR L’ASSEMBLAGE

22. Faites passer le cordon d’alimentation du luminaire
(22) a travers I'ceillet du panneau perforé (25).
Branchez le cordon d’alimentation du luminaire (22)
sur le luminaire (23).

23. Fixez |la barre d’alimentation (27) et les crochets (28) E
au panneau latéral.

26



ENTRETIEN

Nettoyage

1. Nettoyez I'article a I'aide d’'un savon liquide doux, rincez-le a l'aide d’eau propre et séchez-le

complétement. N'utilisez pas de détergent abrasif pour nettoyer.

2. Essuyez immédiatement I'eau ou tout autre liquide qui s’est renversé sur I'établi ou qui l'a
éclaboussé et séchez-le complétement.
3. Gardez votre établi couvert pour le protéger de la poussiére et de I'humidité qui pourraient

I'endommager.

DEPANNAGE

Pour obtenir des pieces de rechange, communiquez avec notre service a la clientéle au
1 888 3KOBALT (1 888 356-2258), entre 8 h et 20 h (HNE), du lundi au vendredi.

PROBLEME

Les outils branchés sur la barre
d’alimentation ne fonctionnent pas.

CAUSE POSSIBLE

Les cordons d’alimentation ne sont
pas bien branchés.

MESURES CORRECTIVES

Assurez-vous que les cordons
d’alimentation sont bien branchés.

Le luminaire fluorescent ne fonctionne
pas.

Le tube du luminaire est vieux.

Remplacez le tube du luminaire.

Le tube fluorescent clignote.

1. Le luminaire n’est pas bien branché.
2. Le tube du luminaire est vieux.

1. Assurez-vous que le cordon
d’alimentation est bien branché.
2. Remplacez le tube du luminaire.

Le grand tiroir s’insére difficilement
dans I'établi. Le tiroir semble trop
large pour 'ouverture.

Il se peut que les parties 8L et 9R aient
été installées des mauvais codtés de
I'établi.

Consultez de nouveau les étapes 3 et 4.
Notez que la partie 7L a été fixée aux
pieds 1L et 2L de I'établi a I'étape 3. La
partie 8R sera fixée aux pieds 5R et 6R
du cbté opposé.

Lorsqu'’il est ouvert, le grand tiroir
tombe de I'établi.

Les coulisses sur les cotés du tiroir ne
s’emboitent pas avec les glissieres a
roulement a billes.

Consultez de nouveau I'étape 15. Il est
utile de glisser le roulement annulaire

a l'avant de la glissiére du tiroir avant
d’insérer le tiroir. Au moment de refermer
le tiroir, placez vos doigts prés de
I'extrémité de la glissiére du tiroir,
appliquez une légére pression pour que
la glissiere demeure en contact avec la
coulisse du tiroir.

L’établi ne repose pas de fagon égale
sur ses 4 pieds.

Les parties fixées aux pieds ont été
serrées durant 'assemblage plutét
qu’au moment de I'assemblage final.
L’établi a été placé sur une surface
inégale.

Desserrez les vis insérées dans les
pieds pour que les parties puissent
reposer contre le sol. Resserrez toutes
les vis.

Placez I'établi sur une surface plane.

27




GARANTIE DE 3 ANS

Cet article est garanti contre tout défaut de matériaux ou de fabrication pour une période de 3 ans a
compter de la date d’achat.

Les dommages causés par une manipulation inadéquate ou un usage abusif ne sont pas couverts par
la garantie.

La présente garantie vous confére des droits précis. Il est possible que vous disposiez également
d’autres droits, qui varient d’'un Etat ou d’une province a l'autre.

LISTE DES PIECES DE RECHANGE

Pour les pieces de rechange, appelez notre service clientéle au 1 888 3KOBALT (1 888 356-2258), entre
8 h et 20 h (HNE), du lundi au vendredi.

PIECE DESCRIPTION PIECE DESCRIPTION

1L | Pied arriere (gauche) 510-1L 17L | Panneau latéral du casier de rangement(gauche) | 510-17L
2L | Pied avant (gauche) 510-2L 18R | Panneau latéral du casier de rangement (droit) | 510-18R

3 | Panneau lateral (gauche) 510-3 19 | Piston au gaz WBGL

4 | Panneau lateral (droit) 510-4 20 | Couvercle du casier de rangement 510-20

5R | Pied arriére (droit) 510-5R 21 | Support du luminaire WBLSB
6R | Pied avant (droit) 510-6R 22 | Cordon d’alimentation du luminaire WBPCB
7L | Panneau a glissiere du tiroir (gauche) | 510-7L 23 | Luminaire WBLIGHTB
8R | Panneau a glissiére du tiroir (droit) 510-8R 24 | Panneau inférieur du casier de rangement 510-24

9 | Support de glissiére (intermédiaire) 510-9 25 | Panneau perforé 510-25

10 | Cadre inférieur (avant et arriére) 510-10 26 | Plateau en bois 510-26

11 | Panneau supérieur 510-11 27 | Barre d’alimentation MPSupply
12 | Panneau arriére 510-12 28 | Crochet Whbhooks
13 | Corps du tiroir (petit) 510-13 29 | Poignée du couvercle Whbhandle
14 | Panneau frontal du tiroir (petit) 510-14

Imprimé en Chine

28



KOBALL

L

ARTICULO #0961393

BANCO DE TRABAJO
DE 2 GAVETAS

MODELO #SHS2DWBPC18

ADJUNTE SU RECIBO AQUI

Numeéro de serie

Fecha de compra

¢ Preguntas, problemas, piezas faltantes? Antes de volver a la tienda, llame a nuestro
Departamento de Servicio al Cliente al 1-888-3KOBALT 1-888-356-2258)

de lunes a viernes de 8 a.m. a 8 p.m., hora estandar del Este.

29



iNDICE

Contenido del paquete. . . .. ... e 31
AdItameENtos . . ..o 32
Informacién de seguridad . . ... ... 32
PreparaCioNn . . ... e 33
Instrucciones de ensamblaje. . . ... .. e 33
Cuidado y mantenimiento. . ... ..o 41
SoluCiON de Problemas. . ... ... 41
Garantia limitada . . . ... ... 43
Piezas de repuesto . . .. ... e 43

30



CONTENIDO DEL PAQUETE

PIEZA DESCRIPCION CANTIDAD PIEZA DESCRIPCION CANTIDAD
1L | Pata posterior (i.zqui.erda) 1 17L gg’;?Mgg%ﬁ;gﬁéﬁ%”}f;%ﬁfig‘ggggo 2
2L Pata delantera} (|zc.1werda) 1 18R gﬁaeclgtaeﬁig%%3222%1'6”10 de 1

3 Panel lateral (izquierdo) 1 19 Piston de gas 2
4 Panel Iaterél (dereCho) 1 20 Tapa del compartimiento de almacenamiento 1
5R Pata posterior (derecha) 1 -
21 Abrazadera del soporte para lampara 2
6R Pata delantera (derecha) 1 — -
- — 22 Cable eléctrico de la lampara 1
7L Panel corredizo de la gaveta (izquierdo) 1 ”
8R Panel corredizo de la gaveta (derecho) 1 23 Pampara — 1
: : : 24 anel inferior del compartimiento 1
9 Soporte del deslizador (intermedio) 1 de almacenamiento
10 Estructura inferior (delantera y posterior) 1 25 Tablero perforado 1
11 Panel frontal 1 26 Superficie de la mesa de madera 1
12 Panel posterior 1 27 Regleta 1
13 | Cuerpo de la gaveta (pequefio) 2 28 Gancho para colgar 5
14 Parte frontal de la gaveta (pequefia) 2 29 Manija de la tapa 1

31




ADITAMENTOS

@ @ D @
S mm) &S m) @ m © mi [m @

Tornillo M6 x 10 mm Tornillo M4 x 6 mm Tornillo M4 x 10 mm Tornillo M4 x 8 mm Tornillo M6 x 10 mm
Cant. 44 Cant. 23 Cant. 2 Cant. 2 Cant. 8

INFORMACION DE SEGURIDAD
Lea y comprenda completamente este manual antes de intentar ensamblar, usar o instalar el producto.

A PELIGRO: PELIGRO DE DESCARGA ELECTRICA. No enchufe el cable en el tomacorrientes
con las manos mojadas. No use este baul de herramientas cerca de una bafera, ducha o piscina.
Siga este manual para el uso recomendado.

A ADVERTENCIA: lea todas las advertencias de seguridad y todas las instrucciones. No seguir
todas las advertencias e instrucciones podria provocar descargas eléctricas, incendios o lesiones
graves. Guarde todas las advertencias e instrucciones para su uso futuro.

A ADVERTENCIA: MANTENGA A LOS NINOS ALEJADOS del articulo en todo momento.

A ADVERTENCIA: NO se pare sobre este producto, ya que puede caer y causar lesiones
personales y dafos al producto.

A ADVERTENCIA: TENGA CUIDADO cuando abra mas de una gaveta, ya que el producto puede
ser inestable y volcarse, lo que puede causar lesiones personales o dafios al producto.

A ADVERTENCIA: NO se pare en las gavetas, ya que puede caer y causar lesiones personales
o dafios al producto.

PRECAUCION: NO abra méas de una gaveta al mismo tiempo.

PRECAUCION: NO monte este producto sobre la plataforma de un camién ni sobre ninguin objeto que
se desplace.

PRECAUCION: NO modifique este producto de ninguna manera. Por ejemplo, no suelde barras
exteriores ni fije equipos eléctricos.

PRECAUCION: el peso maximo para cada gaveta NO debe superar los 45,36 kg.

PREPARACION

Antes de ensamblar este producto, asegurese de contar con todas las piezas. Compare todas piezas
con la lista del contenido del paquete y la lista de aditamentos anteriores. No intente ensamblar el
producto si falta alguna pieza o si estas estan dafnadas.

Tiempo estimado de ensamblaje: 120 minutos
Herramientas necesarias para el ensamblaje (no se incluyen): destornillador Phillips

32



INSTRUCCIONES DE ENSAMBLAJE

Importante: no apriete demasiado los tornillos, ya que podria dafiarlos. Una vez que el banco de
trabajo esté ensamblado en su totalidad, apriete completamente cada tornillo.

1. Fije la pata posterior izquierda (1L0) y la pata delantera
izquierda (2L) a la estructura inferior (10) con los tornillos
(AA). En la estructura inferior (10), asegurese de que el
borde con los orificios mire hacia abajo.

Aditamentos utilizados

Tornillo

2. Fije la pata posterior derecha (5R) y la pata delantera
derecha (6R) a la estructura inferior (10) con los
tornillos (AA).

Aditamentos utilizados

Tornillo 8
M6x10 mm X

3. Alinee el panel del deslizador para gaveta izquierdo
(7L0) con los orificios previamente taladrados en las
patas izquierdas, asegurandose de que los deslizadores
estén orientados hacia la parte frontal de la unidad.
Fije utilizando tornillos (EE).

Aditamentos utilizados

Tornillo 4
M6x10 mm X

-’ﬁ
F
..
Sy

-

("/@ 7@

~

S

=
8

33



INSTRUCCIONES DE ENSAMBLAJE

4. Alinee el panel lateral (3) con los orificios taladrados
previamente en las patas izquierdas y fije con los
tornillos (AA).

Aditamentos utilizados

Tornillo
M6x10 mm I @ x4

5. Alinee el panel del deslizador para gaveta (8R) con
los orificios taladrados previamente en las patas
derechas y fije con los tornillos (EE).

Aditamentos utilizados

Tornillo
M6x10 mm Dmm““ @ x4

6. Alinee el panel lateral (4) con los orificios taladrados
previamente en las patas derechas y fije con los
tornillos (AA).

Aditamentos utilizados

Tornillo
M6x10 mm AN @ x 4

34




INSTRUCCIONES DE ENSAMBLAJE

7. Fije el panel posterior (12) a la pata posterior izquierda
(1L) y a la pata posterior derecha (5R) con los
tornillos (AA).

Aditamentos utilizados
Tornillo W 4
M6x10 mm X

Nota: alinee el panel posterior, como se muestra,
con las ranuras que miran hacia abajo.

8. Fije el panel delantero (11) a la pata delantera

izquierda (2L) y a la pata delantera derecha (6R) con
los tornillos (AA).

Aditamentos utilizados

Tornillo 4
M6x10 mm X

9. Asegure el soporte intermedio del deslizador (9) al
panel posterior (12) insertando los tornillos (AA) a
través del soporte del deslizador (9) y en el panel
posterior (12).

Aditamentos utilizados

Tornillo x4
M6x10 mm

35



INSTRUCCIONES DE ENSAMBLAJE

10. Asegure el soporte intermedio del deslizador (9) al
panel delantero (11) insertando los tornillos (AA) a
través del soporte del deslizador (9) y en el panel
delantero (11).

Aditamentos utilizados

Tornillo %2
M6x10 mm

11. Coloque la cubierta de mesa de madera (26) en el
banco de trabajo y asegure en su lugar con los
tornillos (AA).

Aditamentos utilizados

Tornillo x 4
M6x10 mm

12. Coloque la gaveta pequefa (13) sobre una superficie
plana. Pliegue los lados de la gaveta y luego pliegue
la parte posterior. Inserte los tornillos (BB) en la parte
posterior de la gaveta a ambos lados para fijar el panel
posterior a los lados de la gaveta (como se muestra).
Repita este procedimiento con la segunda gaveta.

Aditamentos utilizados

Tornillo « 12
M4x6 mm

36




INSTRUCCIONES DE ENSAMBLAJE

13. Para insertar las gavetas, extienda los deslizadores m
para gaveta hasta la extensién completa. Alinee la
gaveta con los deslizadores extendidos. Inserte los i g
deslizadores extendidos en los soportes del deslizador
que se encuentran a ambos lados de la gaveta. Sin
ejercer una presion indebida sobre la gaveta, empujela
lenta y uniformemente dentro de la mesa de trabajo.
Una vez insertada, cierre completamente la gaveta
para fijar los deslizadores en su posicién normal de
funcionamiento.

Nota: la gaveta se detendra inicialmente en el retén que
se encuentra en el deslizador. Aplique presion
uniforme contra la parte frontal de la gaveta para
enganchar el retén. No cierre la gaveta de golpe.

14. Inserte el panel inferior del compartimiento de
almacenaje (24) en las tres ranuras con forma de
cerradura que se encuentran en la parte delantera del
tablero perforado (25). Deslice el panel inferior del
compartimiento de almacenaje (24) hacia la derecha
para fijarlo en su lugar.

15. Inserte el panel lateral izquierdo del compartimiento m
de almacenaje (17L) en la ranura con forma de
cerradura que se encuentran en la parte izquierda del
tablero perforado (25). Deslice el panel lateral izquierdo
del compartimiento de almacenaje (17L) hacia abajo
hasta toparse con el panel inferior del compartimiento
(24). Repita este paso con el panel lateral derecho del
compartimiento de almacenaje (18R).

37



INSTRUCCIONES DE ENSAMBLAJE

16. Asegure los paneles laterales inferiores izquierdo y
derecho (17L y 18R) del compartimiento de almacenaje
con tornillos (AA) y (BB).

Aditamentos utilizados

Tornillo 2
M6x10 mm
Tornillo

&  Max6 mm e &5 x 6

17. Alinee la manija de la tapa (29) con la tapa del
compartimiento de almacenaje (20) y asegure en su
lugar con los tornillos (CC). Alinee el borde con
bisagras de |la tapa del compartimiento de
almacenamiento (20) con la parte superior del tablero
perforado (25). Asegure con tornillos (CC). Asegure la
manija de la tapa (29) con la tapa del compartimiento
de almacenaje (20) con los tornillos (CC).

Aditamentos utilizados

Tornillo
D e ([ S5

Tornillo

\}}<

M4 x 10 mm mmm &5 x2 -

18 . Abra la tapa del compartimiento. Retire los tornillos
instalados previamente que se encuentran en los
soportes dentro de la tapa (20) y en los paneles
laterales (17L y 18R). Instale los pistones de gas
(19) con los tornillos.

Nota: el extremo mas grande del piston de gas (19) se
debe fijar al soporte en la tapa (20) y el extremo mas
pequefio se debe fijar al panel lateral (17L y 18R).

38




INSTRUCCIONES DE ENSAMBLAJE

19. Fije el tablero perforado (25) a la pata posterior
izquierda (1L) y a la pata posterior derecha (5R) con
los tornillos (AA).

Aditamentos utilizados

Tornillo

20. Fije las abrazaderas del soporte para lampara (21)
por debajo del panel inferior del compartimiento de
almacenaje (24) utilizando los tornillos (DD) incluidos
en el paquete de la abrazadera del soporte para
lampara (24). Las abrazaderas del soporte para
lampara (24) estan incluida en la caja junto con la
lampara (23).

Aditamentos utilizados

@ Tornillo Dmmm <2
M4x8 mm

21. Instale la lampara (23) dentro de las abrazaderas del
soporte para lampara (21).

39




INSTRUCCIONES DE ENSAMBLAJE

22. Pase el cable eléctrico de la lampara (22) a través de
la arandela que se encuentra en el tablero perforado
(25). Conecte el cable eléctrico (22) en la lampara (23).

40



CUIDADO Y MANTENIMIENTO

Limpieza

1. Limpie con jabon liquido suave, enjuague con agua limpia y seque por completo.
No limpie con detergentes abrasivos.

2. Limpie de inmediato el agua y otros liquidos que se hayan derramado o salpicado en el banco
de trabajo y seque bien la unidad.

3. Mantenga el banco de trabajo cubierto para protegerlo del polvo y de la humedad que podrian

dafar la unidad.

SOLUCION DE PROBLEMAS

PROBLEMA

Los articulos enchufados a
la regleta eléctrica no
funcionan.

CAUSA POSIBLE

1.La regleta eléctrica esta
apagada.

2.La regleta eléctrica no
recibe alimentacion.

ACCION CORRECTIVA

Encienda la regleta eléctrica. La
luz roja brillara cuando la regleta
eléctrica se encienda.

Revise la salida y verifique que
el enchufe de la regleta eléctrica
esté asegurado en el
tomacorriente.

Verifique que haya alimentacion
en el tomacorriente.

El ensamble de luz
fluorescente no funciona.

El interruptor de la parte
frontal del ensamble esta
apagado.

El cable eléctrico se ha
aflojado del ensamble o del
tomacorriente.

No hay alimentacion en el
tomacorriente

Revise la conexion entre el cable
eléctrico y el ensamble y luego
verifique que el enchufe esté
asegurado en el tomacorriente.
Coloque el interruptor en la
posicion de abertura.

Verifique la alimentacion del
tomacorriente.

La bombilla de luz
fluorescente esta
fluctuando.

La bombilla podria estar
suelta.

La bombilla se puede estar
saliendo.

Retire la cubierta de la luz y gire
la bombilla en el ensamble hasta
que las clavijas del conector se
hayan enganchado y la bombilla
deje de fluctuar.

Reemplace la bombilla.

La gaveta grande queda
apretada en el banco de
trabajo. Parece que la
gaveta es demasiado
ancha para la abertura.

Es posible que las piezas
8L y 9R se hayan instalado
en los lados incorrectos del
banco de trabajo.

Consulte los pasos 3y 4. Tenga
en cuenta que 7L se fijd a la
pata 1L y 2L del banco de
trabajo en el paso 3. La pieza
8R se fijara a la pata 5R y 6R en
el otro lado.

41




PROBLEMA

La gaveta grande se cae
del banco al abrirla.

CAUSA POSIBLE

Los rieles de la gaveta a
ambos lados de la gaveta no
estan empalmados con los
deslizadores para gaveta con
cojinete de bolas.

ACCION CORRECTIVA

Consulte el paso 15. Es util
deslizar el carrete con cojinete de
bolas en la parte delantera del
deslizador para gaveta antes de
insertar la gaveta. Mientras
vuelve a empuijar la gaveta,
coloque los dedos cerca del
extremo del deslizador para
gaveta, aplique presion suave
para que este se mantenga en
contacto con el riel de la gaveta.

El banco de trabajo no se
sostiene de manera uniforme
en las 4 patas.

1. Las piezas unidas a las
patas se apretaron durante
el ensamblaje en lugar de
hacerlo al momento del
ensamblaje final.

2. El banco de trabajo de
coloco sobre una superficie
dispareja.

3. Suelte los tornillos roscados
en las patas para permitir que
las piezas se apoyen en el piso.
Vuelva a apretar todos los
tornillos.

Mueva el banco de trabajo a una

superficie pareja.

42




3 ANOS DE GARANTIA

Este articulo cuenta con una garantia de 3 afios desde la fecha de compra que lo garantiza contra
mano de obra y piezas defectuosas.

La garantia no cubre los dafos ocasionados por manipulacion inadecuada ni maltrato.

Esta garantia le otorga derechos legales especificos, pero podria tener también otros derechos que
varian segun el estado.

LISTA DE PIEZAS DE REPUESTO

Para obtener piezas de repuesto, llame a nuestro Departamento de Servicio al Cliente al
1-888-3KOBALT(1-888-356-2258), de lunes a viernes de 8 a.m. a 8 p.m., hora estandar del Este.

PIEZA DESCRIPCION CANTIDAD PIEZA DESCRIPCION CANTIDAD
1L | Pata posterior (izquierda) 510-1L R R 510-17L
2L Pata delanterg (|29U|erda) 510-2L 18R zlﬁgéé%tg;?ile?\?cl)?gg’giﬁlor?lento de 510-18R
3 Panel lateral (izquierdo) 510-3 19 | Piston de gas WEBGL
4 Panel latera_l (derecho) >10-4 20 Tapa del compartimiento de almacenamiento | 510-20
5R Pata posterior (derecha) 510-5R -
21 Abrazadera del soporte para lampara WBLSB
6R Pata delantera (derecha) 510-6R Cable oléctico do o 13
7L Panel corredizo de la gaveta (izquierdo) 510-7L 22:23 La'am[faeraec rico de 'a lampara wSEIZiTB
8R Panel corredizo de la gaveta (derecho) 510-8R 54 | Panelinferior del compartimiento 510.24
9 Soporte del deslizador (intermedio) 510-9 de almacenamiento
10 Estructura inferior (delantera y posterior) 510-10 25 | Tablero perforado 510-25
1 Panel frontal 510-11 26 | Superficie de la mesa de madera 510-26
12 | Panel posterior 510-12 27 | Regleta MPSupply
13 Cuerpo de la gaveta (pequefio) 510-13 28 | Gancho para colgar Wbhooks
14 Parte frontal de la gaveta (pequefa) 510-14 29 | Manija de la tapa Wbhandle

Impreso en China

43



